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Issued to: MIPA Industries, Date: 20.07.2021
' 3.5 No.36/3/2,,

Dagade farm Road Pisoli,

Pune - 411 060

" Ref - Your Letter No.Nil Dated : 13.04.2021

TEST REPORT AS PER:- IS 7903:2017 with latest amend.
PART A : PARTICULARS OF SAMPLES R - REPORT NO:2004056/1
a) Name of the Sample : TDPE Tarpantin (Woven Fabrics) as stated by party
b) Grade/Variety/Type/Size/Class g Type -1
¢) Declared values, if any : Nt
d) Code No. z Nil
e) Batch No. and Date of Manufacture Nil
f) Quantity . HDPE Tape -2 BOBBINS, Unlaminated fabrics 1m x

1.85m, LD Film-1m xim, Laminated HDPE
Tarpavlin(with seam join)-2m x 1.83m, Eyelets 10 Nos,
Chord Beading 2 Mir. as stated by pary

g) Mode of Packing - PE Cover
h) Seal I Nil
i) Any other information ¢ Samples received on 21.04.2021
j) Date of initiation of Testing . 10.06.2021
k) Date of completion of Testing - 20.07.2021
mmm
a) Reference to sampling Procedure : Nl
b) Supporting documents for the . Nil
measurement taken and result denved
¢) Devistion from the test method as prescribed: Nil v
in relevant work instructions, if any
d) Statement of conformity as per the test 3 As per Part-C
result obtained

e) Decision Rule applicable or not - Nil




e
U leexrhat nstrmure o

AW IRECTE A% UEIREEA SAFERT T8 St

ARAIeell, RevEIE - 400 049,
F PETROCHEMICALS ENGINEERING & TEBHHUWG\'

Cherlapally, Hyderabad - 500 051.

cIPET fa REPORT No.: 2004056/1
R PART —C TEST RESULTS 1
( Mificageth latest Amend. )
SNo | Clause | Name of the test Test | Specified re "] Resuits |
; ! Method | | Obtained
No./ T 31 |HDPETAPE | Continuation Sheet
l HrSarhon Bleck Content %4, 1ST2530 1 25 Feary | 270
(523 32 | Fabnc ' 15-7903-2017 | Ghall bemarmfscured from | HDDE
| 5 1 } HDPE fabric Confirmed
3 | 33 |EyeletsSize IS: 4084 Shall be 28 or 30 28
E Dimensions of Eyelets
1) Starting thickness of metal 2 |
] Aduriiiven (i fer 0.71 vam (Min) 073
;- . | ii) Outside dia of Dange'A’ (mm) ; 23 8mm =01 2382
i l | iii) Flange formed height ‘B’ (mm) { 1401 141
! | iv) Plerced dig ‘'C’ (mm) i 11.0=01 11.03
J \ [ v) Overall length ‘D’ (mm) To9=01 7.94
} | | »i) Internal dis of Barrel when 50 b \ o
=. closed ‘E’ min (mm) iR | g
| ! vil) Thidmess of compressed
! | msterial between eyelet and 15 4084 4.0 M=x) 3.62
{ washer F* max (mm) Tablel & 3
1 viil) Outside diameter of barrel 2 ST e
} | under the flange ‘G’ (mm) ] S | '
i ‘ Dimensions of henover washer {
i) Starting thickness of metal Lo
|| 5 1 Aimn’nm‘: (i) () 0.45 mm QMin) 0.48
1: | &é::aal diameter of formed washers ‘A’ 3318401 3385
; ‘ iil) Pierced dig. ' B’ (mm) 137201 1476
} iv) Helght of farmed washer 'C_(rem) 24 mm Min 1 252
| | %) Dimension ‘D’ (ram) 20601 1
1 & | 24 [Line/oord Beading (mom) Line/cord Beading min 2.Srom |
[ { ! 15-7903-20) digmeter shall be provided along i 340
; | | VS e length and width of the |  Confirmed
| | tarpaulin
| | 50 | Mafachre
( 5 | 51 |Leunatngfim 15-7903-2017 | The fabric shall be laminated on | Combination of
Ii Visual Obssrogtion bath sides with low density poly- | LDPE/LLDPE
) | ethylene or suitsble combinstion | Satisfactory
of LDPE/LI DPE melt of coating
,' Costing thickness (um) grade an each side
| | 25 pm (min) 27.0 i
'i 511 | Carbon Black Cortert (%) 1S: 2530 | Shall contan muramamn 2.5% pX3)
l ' Carbon Black by mass
i{ &" ; 512 ' No of layers of fabric 15-7903-2011 | In csse of two or mare layers of | Threelsyas
| | | HDPE fabrics are used to Confirmed
\ lr manufachire Tapaulin they will
| ; be joined by sandwich |
| lamination, |
\ Sandwich Laminated thickness (um) 40 prn (ind 48
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0131978 Test Certificate
No.: Continuation Sheet
REPORT No. 2004056/1 Page 3 of 5
PART-C TEST RESULTS
(As per IS 7903:2017 with latest Amend. )
| SNo | Clause Name of the test Test Specified requirement Test value
Method Obtained
7. 52 Construction IS-7003- | The rpaulins shall be comstrucfed by heat | Confirmed
5.21 1) Panel 2011 sealing laminated pieces of woven fabnc By heat
(Length*width) for obtsiming fhe desired dimension The S
panels shall be flat (lap) joined Theends [ °
and sides of the tarpaulins shall be
hemmed by heat sedling or double
stitching. I
) Width of the hem (mm) Shall be 40 (pan) ) 4A
1i1) Cross josnt Cross joint may be used at the rate of one Confirmed |
in avery fhird panel, and no piece less than
S00mm in length shall be used for making | Panel width-
the panel, the cross joint shall be made by 1862 mm
lap joint method with a minnmum 40 mm
overlap. A combination of panel width not
less than 1800 mm may be ised to obtan
the desired width of tarpaulin
Natrow width panels, not less than 250mnz
may be used at the rate of ome per
o ciisic e requied il I |
all cases, the end panels shall be of full
width except where the wadth of the
tarpaulin is less than 2m. in which case
one of the end panels may be less than the
full width the alternate short panels for
by cross joint shall be in the appozte ends
8. 53 Joints/Seams (cm) IS- - Misiomum 3.5 4.30
{overlap distance) 2011 3
9. 54 ang o etz The eyels shall be provided with the Type 1
reinforcement pisces for type I tarpsuins | Reinforcement
g;liy Fcr‘fmpm.ﬂins ut'Typ;T);p:]I to Tﬁ: piece
X = , reinforcement pieces shal e provi i
Iszgﬁ‘j gt four comers only. However, if required by e,
the buyer, eyelets shall be provided with the
reinfarcement pieces for Type Tl to Type VII
mulins also. The outer of the eyelst
ST vt tiow & pmﬂbﬁ the lingjcorg | Confirmed
beading
10. 6.2 Dimension
Length (pam) 73152 eclared by party) Q48) 7360.0
Width (mm) 5486 4 (Declared by party) (188) | 55100
IS-7903-
Tolerance on 2011
(i) Length (%) +3/1 +0.61
(1) Width (%) +3/1 +0.43
A
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robe . perform.
Test Certificate
No.: O 1 3 1 978 Continuation Sheet
REPORT No. 2004056/1 Page 4 of 5
PART-C TEST RESULTS
(As per IS 7903:2017 wath latest Amend. )
SNo Clause Name of the test “Test , “Specified requirement Test value
Method Obtaimed
11 | 61, Tablel e
SNc &) | No. of HDPE fabnic layers IS-7903- 1 layer 1
2017
o1 No (1) No. of lanunahon layers 15-7903- 2 layers 2
2017
Il S No Gi) | Lotal mumber of layers in the IS-7903- 3 layers 3
finished tarpauhin 2017
TN Gv) | Mass of fimshed tarpaulin, 15 7503 . ;
() Annex B ke 200 e
Mo @) | Maz: of lanunated fabric (z/fm’) T8 7903
> o Min 185 1903
SINo (vi) | Breakmg Strength
Before U.V. Exposure IS- 1969
' 3) Warp (V) Pr1) 1000 (nun) 1250
() Welt () 750 (pain) 900
STNo (wii) ongzahon at Dreak B-1969
a) Watp (%0) @1 15t 25 i)
by Welt (a) 1580 2> ip
STNo (wi) | Retenfion of Breaking Strenzth
After UV. Expowsme nf‘l“ hrs 1513162
0 WarlN P2 & 85 % of original propionk
WaEN——— 15-1%69 valpe(fabric) that is :
) @tl) S1.No(vi) of Table 1 8210
©1.2%)
Ao 7E) | Welded Seam Strenzth (N) T8 &3 Yo of onginal 612.0
Before UV Exposure (weft), {pt.1) value(fabric), that 1s (39";'@
Min. = S1.No (v1) of Table 1
- SiNo (@ Retention of Welded Seam 1513162 2 s
Sragh Q) V.M | MIE | o i | o
After UV Exposure of 144 brs 1S:1969 : )
e @t1) 51 Nofix) of Table 1
} SiNo i) | Tarpozoid Tear Strength (N) 15 14293 120 (auiny) 140
81 No {wii Punchari it 7903 . :
o {sii) e resistance (N} s . 300 (aain) 160
SIWo (i) Impactm Toad, at [324mm IS 7903
drop, min_ gram force at 50% A 600 (nun) 900
‘ fatlure (g6
STNo @v) | Ash content (7a) TS 7903
1I y e Max 3 % 10

X
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Test Certificate

S

No.: N121978 Continuation Sheet
EEPORT No. 2004056/1 Page 5 of 5
PART-C TEST RESULTS
(As per IS 7903:2017 with latest Amend. )
SNo Clause Nare of the test Test Spacified requirement Test value
Method Obtained
12 6.3 Water Proofness
631 Water proofness There chould be no leakage
e e IO, | s Sk e = shage | Confirmed
} (831 [ Water Repellency IS"7941 | There should be no leakage | Confirmed
' Before Ageing | through Tarpaulin
637 Water proofness I5-7016 | \here should be no Teskage | Confirmed
After Ageing @8 through Tarpanlin
at 70°C for 168 hrs.
632 Water Repellency IS:7941 | There should be no leakage | ConRirmed
After Ageing @ 70° C for 168 through Tarpaulin
| Hours
PART D: REMARKS : Nil
NB: L This Test Report/Certificate is issued only for the samples submittsd o CIPET.

4. The results stated above related only to the items tested

3. The report shall notbe reproduced in fullfpart without written Dproval of the laboratory.

4. The quality of the subsequent production lot has to be ensured by the purchaser

5. Any anomaly/discrepancy in this report should be brought to be the notice of CIPET within 30 days from the date of 1ssue

AUTHORISED SIGNATORY




